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Immunization Directive
	Number:
	

	Topic: 
	Administration of AstraZeneca COVID-19 Vaccine 

	Approved:
	

	Reviewed:
	 

	Revised:
	


Procedure 
Administer intramuscularly the AstraZeneca COVID-19 vaccine. 
Involvement of a Delegated Controlled Act:

Yes __X _ 
No 

Controlled Act #5: Administering a substance by injection or inhalation. This is a controlled act, which is in the scope of nursing practice. A member of the College of Nurses may perform a procedure within the controlled acts authorized to nursing if a physician, dentist, chiropodist, nurse practitioner or midwife orders it. 

Controlled Act #8: Prescribing, dispensing, selling or compounding a drug as defined in the Drug and Pharmacies Regulation Act, or supervising the part of a pharmacy where such drugs are kept.

Delegation of the Controlled Act 
· This delegation applies to all (insert staff designation to be included) employed by (insert organization) who have the knowledge, skills and judgment to administer the vaccine safely.

· Delegation of Controlled Acts such as the administration of a vaccine is acknowledged by the College of Physicians and Surgeons as falling under circumstances where the Controlled Act may be delegated in the absence of a physician order and in the absence of the doctor-patient relationship. 

· Identification of Risks: The risk of treatment includes the potential for a serious reaction or allergy along with the possibility that the client will experience medication side effects. These risks are minimized by reviewing contraindications and medical history and by instructing clients where possible on how to reduce the occurrence or severity of side effects. 

· Insert reference to any other applicable policies (Delegation of Acts, Directives, Consent) 

Indications  
AstraZeneca COVID-19 Vaccine (COVID-19 Vaccine (ChAdOx1-S [recombinant])) is indicated for active immunization to prevent coronavirus disease 2019 (COVID-19) caused by severe acute respiratory syndrome coronavirus 2 (SARS- CoV-2) in individuals 18 years of age and older.
At this time, Ontario has paused the rollout and administration of first doses of AstraZeneca/COVISHIELD COVID-19 vaccines. At present, this vaccine is only being offered in Ontario to individuals 40 years of age and older for second doses for those who received dose 1 as AZ and want to receive the same product, or with referral from an allergist/immunologist to individuals with allergies to the mRNA vaccine components.
On September 29, 2021 Ontario is issued a preferential recommendation for the use of Pfizer-BioNTech COVID-19 vaccine over Moderna COVID-19 vaccine for individuals under 25 years of age due to an observed increase in pericarditis/myocarditis, though still rare, following vaccination with Moderna compared to Pfizer in the 18 to 24 year old age group.
It is recommended that those under 25 who received Moderna for their first dose receive Pfizer for their second dose. Should individuals aged 18- to 24-year-old wish to receive Moderna they can continue to do so with informed consent. The province will continue using the Pfizer vaccine for youth ages 12-17 (including those turning 12 in 2021).
Dosage and Administration:

	Age
	Dosage (mL)
	Immunization Schedule
	Minimum Interval
	Authorized Interval

	18 + years
	0.5ml
	2 dose
	4 weeks
	4-12 weeks


Everyone in Ontario 12 years of age and older is now eligible to receive 2 doses of COVID-19 vaccine at the following provincially approved intervals:

· Those who received mRNA COVID-19 vaccine (Pfizer or Moderna) → 28 days

· Those who received AstraZeneca COVID-19 vaccine → 8 weeks

Note: Pfizer vaccine can be administered at 21 days between doses based on product monograph. Provincial booking system and promotion are based on 28 days to be non-product specific.

Those who received AstraZeneca COVID-19 vaccine for their first dose, can choose to either receive a second dose of the AstraZeneca COVID-19 vaccine, or an mRNA COVID-19 vaccine (Pfizer or Moderna) at an 8 to12 week interval. As per NACI, the AstraZeneca COVID-19 vaccine clinical trial demonstrated optimal efficacy when the interval between the first and second doses was ≥12 weeks.  However, based on evidence that having 2 doses of COVID-19 vaccine is important for protection against the Delta variant, people who received Az vaccine for their first dose are eligible to receive their 2nd dose of either Az vaccine or preferably (due to a superior immune response, and safety profile) an mRNA vaccine at 8 to 12 weeks, provided they give informed consent based on this information. 

Effective September 14th 2021, Ontario expanded  the groups eligible for 3rd doses:

	Eligible Group
	Interval

	· Individuals receiving active treatment (e.g., chemotherapy, targeted therapies, immunotherapy) for solid tumour or hematologic malignancies

· Recipients of solid-organ transplant and taking immunosuppressive therapy

· Recipients of chimeric antigen receptor (CAR)-T-cell therapy or hematopoietic stem cell transplant (within 2 years of transplantation or taking immunosuppression therapy)

· Individuals with moderate to severe primary immunodeficiency (e.g., DiGeorge syndrome, Wiskott-Aldrich syndrome)

· Those with stage 3 or advanced untreated HIV infection and those with acquired immunodeficiency syndrome

· Those undergoing active treatment with the following categories of immunosuppressive therapies: anti-B cell therapies (monoclonal antibodies targeting CD19, CD20 and CD22), high-dose systemic corticosteroids (defined as prednisone equivalent of ≥ 2 mg/kg/day or 20 mg/day if weight > 10 kg, for ≥ 14 days), alkylating agents, antimetabolites, or tumor-necrosis factor (TNF) inhibitors and other biologic agents that are significantly immunosuppressive
	Minimum of eight weeks following their second dose

The Ontario recommended interval between the last dose of the initial primary series and the 3rd dose is at least 8 weeks. As per NACI, the minimum interval should be 28 days; however, an interval longer than the minimum 28 days between doses is likely to result in a better immune response. Exact timing should be decided with the treating provider to optimize the immune response from the vaccine series and minimize delays in management of the underlying condition. 



	· Residents of high-risk congregate settings including long-term care homes, higher-risk licensed retirement homes and First Nations elder care lodges
	Minimum of five months following their second dose.
In Simcoe Muskoka, it is acceptable to give the vaccine at 4 to 5 months if needed for operational reasons.




Those who received AstraZeneca/COVISHIELD COVID-19 vaccine for their first and second dose are recommended to receive an mRNA vaccine for their third dose unless contraindicated. Individuals who are unable to receive an mRNA vaccine due to contraindications may be offered a viral vector vaccine.

For those with immunosuppressing conditions or treatments, if a health care provider recommends that the second dose be given earlier for an optimal response based on their treatment regimen, 4 to 12 weeks is permitted by the product monograph.  

If an individual is later than their appropriate interval identified above to receive their 2nd dose, the vaccine should be given as soon as possible, and there is no need to restart the series.

AstraZeneca COVID-19 vaccine is to be administered intramuscularly in the deltoid muscle.

Nurses will store and handle the vaccine according to the instructions in the manufacture’s product monograph.
AstraZeneca COVID-19 Vaccine is a colourless to slightly brown, clear to slightly opaque solution. The vaccine should be inspected visually for particulate matter and discolouration prior to administration. Discard the vial if the solution is discoloured or visible particles are observed 
Reconstitution 

AstraZeneca COVID-19 Vaccine must not be reconstituted, mixed with other AstraZeneca medicinal products, or diluted.

Unopened multidose vial (8 or 10 does vial)

AstraZeneca COVID-19 vaccine should be stored in refrigerator (2° to 8° C). Do not freeze. Store in outer carton in order to protect from light. Use the product before the expiration date on the vial label.
Opened multidose vial (8 or 10 dose vial)
For storage conditions after first opening of the medicinal product, see below. 

After first opening, chemical and physical in-use stability has been demonstrated from the time of vial puncture to administration for no more than: 

· 6 hours at room temperature, up to 30ºC, or 

· 48 hours in a refrigerator (2 to 8ºC). 

The vial can be re-refrigerated, but the cumulative storage time at room temperature must not exceed 6 hours, and the total cumulative storage time must not exceed 48 hours.
Contraindications
1. Those who have had severe allergic reaction or anaphylaxis to a previous dose of AstraZeneca COVID-19 vaccine or to any of its components should not receive the AstraZeneca COVID-19 vaccine in a 
community based vaccine clinic. These people need an urgent referral to an allergist or immunologist to determine how/if they will complete their series. 

For those who have had an allergic reaction within 4 hours and/or anaphylaxis that occurred with a vaccine or injectable medication that does not contain a component or cross-reacting component of Astra Zeneca COVID-19 vaccines, the vaccine can be given with an extended post-vaccination observation time of 30 minutes.

Those with a history of significant allergic reaction and/or anaphylaxis to any food, drug, venom, latex or other allergens not related to the mRNA COVID-19 vaccine can receive the vaccine with an extended post-vaccination observation time of 30 minutes.

2. AstraZeneca COVID-19 Vaccine is contraindicated in those with an allergy to any component of the vaccine or an anaphylactic or other allergic reaction to a previous dose of this vaccine: 

	Vaccine 
	Vaccine Components 
	Contains Latex (Yes or No)

	AstraZeneca COVID-19 Vaccine
	 COVID-19 Vaccine (ChAdOx1-S* recombinant)

 Disodium edetate dihydrate (EDTA) 

 Ethanol 

 L-Histidine 

 L-Histidine hydrochloride monohydrate 

 Magnesium chloride hexahydrate 

 Polysorbate 80 

 Sodium chloride 

 Sucrose 

 Water for injection 
	No 


3. AstraZeneca COVID-19 vaccine is not to be administered to anyone under 18 years of age.
4. AstraZeneca COVID-19 vaccine is contraindicated in individuals who have experienced major venous and/or arterial thrombosis with thrombocytopenia following vaccination with any vaccine or individuals who have experienced a previous cerebral venous sinus thrombosis (CVST) with thrombocytopenia or who have experienced heparin-induced thrombocytopenia (HIT). 
5. AstraZeneca COVID-19 vaccine should only be administered in SMDHU clinics to the following groups if they have consulted with their treating physician and it has been determined that the potential benefits of vaccination outweigh the potential risks:

· Those who are receiving the following immunosuppressive therapies: stem cell therapy, CAR-T therapy, chemotherapy, immune checkpoint inhibitors, monoclonal antibodies (e.g. rituximab) and other targeted agents (e.g., CD4/6 inhibitors, PARP inhibitors etc.) 

In general, if a patient is 3 months post-chemotherapy and the cancer is in remission, or if immunosuppressive therapy has been discontinued for at least 3 months (6 months or more for anti-B cell antibodies), the person is no longer considered immunocompromised.

People living with HIV that are considered immunocompetent may be vaccinated. Those with stable Hep B and Hep C virus may also be vaccinated.

Pregnant individuals should not receive AZ vaccine due to the challenge of treating VITT in pregnancy.
Breastfeeding women were excluded from the Phase III trials for COVID-19 vaccines available at present and as such there is no data on the safety of COVID-19 vaccines in lactating women or the effects of mRNA vaccines on the breastfed infant or milk production. 

COVID-19 mRNA vaccines are not live vaccines, and based on their biologic mechanism of action, mRNA vaccines are not hypothesized to be a risk to the breastfeeding infant.  For any individuals who are breastfeeding, the COVID-19 vaccine should be offered after recognizing the insufficiency of evidence for the use of COVID-19 vaccine in the breastfeeding population.
Persons with Autoimmune Conditions & Immunocompromised persons (due to disease or treatment) were excluded from the Phase III trials for COVID-19 vaccines available at present and as such there is currently no data on the safety of COVID-19 vaccines in these groups. These people (excluding those listed in 4 above who are required to consult with their training physician before receiving the vaccine) may choose to receive the vaccine and can do so under this directive provided the immunizer reviews with them the following: 
· a review of the risks and benefits of the vaccine

· a review of the potential risks / consequences of a COVID infection

· a review of the risk of acquiring a COVID infection

· an acknowledgment of the insufficiency of the evidence for the use of the currently available COVID-19 vaccines in these populations and the possible decreased vaccine effectiveness with the use of immunosuppressive therapy

Precautions & Other Important Information

· NACI has stated that COVID-19 vaccine can be given at the same time or at any time before or after receiving other vaccines including live, non-live, adjuvanted or unadjuvanted vaccines. As a precaution, NACI previously recommended that COVID-19 vaccines be given at least 28 days before and 14 days after other vaccines. After reviewing the evolving evidence on COVID-19 vaccines and considering the extensive data and experience of giving other routine vaccines at the same time or within days of each other, NACI has determined that a precautionary approach is no longer necessary.

· COVID-19 vaccine should not be given simultaneously with monoclonal antibodies or convalescent plasma. There is insufficient evidence on the potential interference of COVID-19 vaccine and any monoclonal antibodies therefore expert opinion should be sought on a case-by-case basis.

· Currently there is no evidence available to support the efficacy of this vaccine in preventing asymptomatic infection, reducing viral shedding or in prevention of transmission of the COVID-19 virus.  Therefore, it is important that people continue to practice public health measures to decreased transmission even after they are vaccinated.
· Protection offered from the first dose is lower than the efficacy achieved after the second dose. In most people, a cellular immune response is achieved by one week after the second dose.

· AstraZeneca COVID-19 vaccine may be offered to those who have had previously PCR-confirmed SARS-CoV-2 infection, but this will be in the context of vaccine availability and initial doses may be prioritized for those who have not had previous infection.  

· Vaccination of those who may currently have SARS-CoV-2 infection is not known to have a detrimental effect on the illness.  However, vaccination should be deferred in symptomatic individuals to avoid attributing any complications resulting from infection to being vaccine related. 
Quality Assurance  
The program managers will ensure that:

· The directive is reviewed and updated as needed.

· Nurses are provided a comprehensive orientation program, including a review of all relevant resources as outlined below.

· A current list of nurses who have received directive training is maintained.

· All medication errors are reviewed as per agency policy.
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· Immunization Program Guidebook

· Canadian Immunization Guide, Evergreen Edition  
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Authorized to  
All (insert staff’s designation), who have received the directive training and who have the following qualifications are authorized to administer these vaccines:

· Registered Nurses and Registered Nurses (temporary) listed as a member with the College of Nurses of Ontario with no restrictions or limitations on their registration.

· Registered Practical Nurses and Registered Practical Nurses (temporary) listed as a member with the College of Nurses of Ontario with no restrictions or limitations on their registration. Registered Practical Nurses that were registered with the College of Nurses prior to 2005 must also have an advanced medication course certificate.

· Current CPR certification Level C (updated annually).

Authorization and Approval 
The steps outlined in this directive, and training and resources available provide staff with the necessary knowledge and skills to safely, effectively and ethically administer this vaccine in a clinic setting. 
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